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REF.NO. PART NO. DESCRIPTION QUANTITY UNIT PRICE REF.NO. PART NO. DESCRIPTION QUANTITY UNIT PRICE

55 HHES 2HEK & E4r (USD) 51 RHHES 2HEK ¥E E4r (USD)
Engine assy Wind leader assembly

1 R AL 1 26 S AEL G ORI A I
Tension increasing fuel tank assembly ﬂigh pressure rubber set

2 9 R 0 ! 21 i e R IR !
0il tank oiling port tubber ring Metals hg} with high pressure wrap

3 AT AR I 28 o M e S 1
0il filter cup Philips screw ST4.8X22

4 AT 1 29 RS [ BT T A 1 2
Tank shell Dropper shock structure

g WA I 30 R AT 7 I
Absorb shock block Hook

6 I e 4 31 FEA 1
Upper shell cover Sponge

7 THLFE 1 32 il 1
Upper shell Filter transit cover

8 THL5E I 33 VI 8 A AR 1
Lock slice Hexagon bolt with flange M5X16

I B 8 34 ANFIEETTIERE M5 X 16 6
Absorb shock foot of the chassis Carburettor seal gasket (out B)

10 JEC AR T 4 3 it a5 4 (HiB) 1
Philips screw ST6.3X19 Block of carburettor

1 s 1 BURETST6. 3X19 (D) 5 36 {hifh 23 !
Safeguard tube Carburetor sealer (out A)

12 i 2 37 L B8 B (HHA) 1
Hexagon bolt with flange M6X12 Carburetor speed regulating assy

13 AN HRI L HHE V6K 12 5 38 38 4 1 1
Engine down screen body Carburettor seal gasket(in)

14 BB Ak 1 39 i 3 4 Gl 1
Gasket Hexagon screw nut with flange M6

15 B 4 40 N H L THTHAREMG (5 22 [T VR A% 6
Vibration reducer ring Splashing of oil case junk ring

16 ik 4 4l S f [ 2
Woodruff key 3X5X13 Splashing of oil case subassembly

17 - [ 3 X5X 13 ! 42 Ui £ 4L !
Stator assy Clip spring

18 SEF A 1 43 LRV 2
Hexagon bolt with flange M5X30 Transition cannulation of filter

19 NP TR FRM6X45 4 44 e s s I
Flywheel rotor assembly Starting handle

20 NS ! 15 Eahh T !
Hexagon screw nut with flange Starting pulling line

21 N FAVE L TR REML 2X 1. 25-8( % i qe) | 46 FEENAR 1. 35M 1
Fan blade Handle panel

22 R ! A7 P 4 !
Starting jaw seat Starter assembly

23 230 T e 1 18 ) BB I
Hexagon bolt with flange M6X16 Inverter subassembly

24 PNHE 4 BB X 14 3 49 WA R4 1
Starter jaw Front panel frame

25 FGEI 1 50 A TARHE 1




REF.NO. PART NO. DESCRIPTION QUANTITY UNIT PRICE REF.NO. PART NO. DESCRIPTION QUANTITY UNIT PRICE
5H  FHHRS UK & B (USD) 55 HHES BHLEH ¥E B (USD)
Europeanism electric appliance case panel Fuel pump assembly
51 i A B TR 76 Jokith 5 !
Cross recessde pan head screw Philips screw ST4.8X19
52 grikifﬁﬁs%m?;ﬂmx% 4 " TR Sk F OET ST, 8X19 1
asket i
53 VS 4 78 %gﬁlfg{? body of the engine |
Cross recessde pan head screw Philips screw ST4.2X13
54 TR SR ETMOX 1303 it 2 79 PRI Sk F BURETSTA. 2X13 (FAY) 6
Seal cover Respirator reducing sleeve
55 L5 b b 1 80 P 2 B 4 !
Screw M6X14 Muffler gasket
% T HLFE AR ETMOX 14 ClERGHE) 1 81 W 5 B 1
Upper shell cover Muffler assy
57 MR I 82 WAL !
Cross recessde pan head screw M4X12 Hexagon bolt with flange M6X60
o8 A S AR TMAX 12 83 NP 4 HEAEM6X60 2
0il switch turn—knob Back window body rubber strip
59 IS il 1 84 Jri BRI % !
Cross recessde pan head screw M6X14 Back window body
60 TR SRR TMEX 14 3 85 E 1A )
Upper shell Cross recessde pan head screw M5X20
61 FHLE ! 86 PSR T M5X20 4
Power breaking switch Chassis nip reed
62 I Hh T I 87 B s !
Switch cover Rubber O-Ring
63 it ! 88 ORL IR Ikl 20X1. 8 L
Philips screw ST4.2X9.5 Gasket
61 TR I ORETSTA. 2X0. 5 (FAD 2 89 A 2
0il switch Fuel hose clip
65 HFF K ! 90 i e 10
0il discharge pipe Hexagon bolt with flange M6X80
66 T I Il N FRVE % THZFEMG X 80 1
Be partial to tube sprung Philips groove screw with washer M5X12
67 PrEnE I %2 PRI TN 1 Sk MR T E B 2T £ EMBX 12 1
Fuel pump oil injecting pipe-A Hollowness guide pin A
68 W A 1 93 D R AA 2
Ring seal Hollowness guide pin B
69 Ll o6 BFL it el 1 94 L E BB 2
0il cover with meter Hook gasket
70 R 5 1 9% R 2
Double head screw
7 PIEN Y 2 96
Gasoline filter
& FES 2 . ! o
uel pump cream pipe
73 BRI ! 9
75 Fuel pump oil injecting pipe-B 1 100

RAM R B
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